

TEST REQUEST

Dubai Central Laboratory

Construction Materials Laboratory Section - Sample Management

Doc Ref.: F-EM-1002
Issue Date : 03/10/2016

Rev. No. : 1
Page 1 of 1

Request Details :



Request No. : EMTX-2017-023728 Product Type : BLOCK
Request Date : 16/04/2017 11:00:58AM Req. Status : Closed
Test Type : Regular

Project Details :

Customer Name : ESPAC COMPANY Project Number : PS15-0008
Project Name : ESPAC FOR BUILDING MATERIALS Project Type : Private Project
Contractor : ESPAC COMPANY Consultant :

Specific Details :

Test Services : Green Building Materials and Product Services Tests /Sample : 1
No. of Samples : 1
Sample Date/Time : 16/04/2017 11:00:00AM
Sampled By : GHASSAN HASSAN (MFR)
Sampled Brought By : GHASSAN HASSAN (MFR)

Sample Details :

BLOCK

Sample Description : AUTO CLAVED AERATED CONC BLOCK
Product Name : PAC WALL & ROOF PANEL
Sample Source : ESPAC BUILDING MATERIAL CO.- KSA
Country of origin : Saudi Arabia
Sampling Method : NOT GIVEN
Sampling Location : DAMMAM FACTORY

Nominal Size (mm) : 300X300X50 Sample Quantity : 2 pieces Layer/Mix Type :
Lot/Batch No. : NG Lot/Batch Size : - NA
Remarks : PAC WALL & ROOF PANEL TO BE ADDED IN REPORT DENSITY: 550kg/m3

Sample No 20170040240 Sender No. NG Spot Location

Test Details :

Test #	Test Code	No.of Specimen	Specification Limits	Test Charges (AED)	Payment Status	Tentative Completion Date
1	EMSU0550	1	NG	770	Paid	31/05/2017